% STEEL

T Information 92022139
‘Lahetyslista
Shipping Address Document Number 80745267
Ship-to-party Delivery Date 11.07.2022
TAMMINITTY OY Sales Order Number 208271
KETJUTIE 4 Sales Order Date 28.06.2022
27710 KOYLIO Purchase Order No. 008108
FINLAND Customer Number 201512
Customer EORI Number
Buyer Mode of Transportation
Sold-to-party Terms of delivery DAP
TAMMINITTY OY EURA
§7E7T1JOU;(I;EYT_I o Country of Origin Fl
FINLAND Country of Destination FI
From/Via 35A1
Naantali SSC
Weight-Volume Route R00000
Total Gross Weight 20.992,00 KG 0 days
Total Net Weight 20.912,00 KG Delivering Plant 35A1 Naantali SSC
No of Package 8 Naantali SSC
Print Creation Date 08.07.2022 Shipment Number 233570
Supplier EORI Number
Receiver EORI Number
AINESTODISTUKSET riikka.wessman@tamminiitty.fi ja myynti@tamminiitty.fi
AINESTODISTUKSET riikka.wessman@tamminiitty.fi ja myynti@tamminiitty..fi
Shipping Details
DIv/ISO Item  Material Customer Ordered Delivered Delivery
Description Material No Quantity Quantity Weight
10/10 13001616/ 4010800 5.000,00KG 5.086,00KG 5.086,00KG
Hot Rolled Pickled
8.00X1500.00X3000.00 S355
PICKLED
72085390
Additional Information
Protection Protection oiled Surface finish PICKLED
HU Batch / Material ID BIN PCS Qty
1001419562 0001760017 / 613415 9 2.543,00 KG
1001419563 0001802388 / 613807. 2.543,00 KG
20/ 20 13001617/ 4011000 4.946,00KG 4.946,00KG 4.946,00KG
Hot Rolled Pickled
Naantali Steel Service Centre Oy Sivu 173

Rautakatu 5, 21110, Naantali , Finland
T: +358 (0)10 28 76 900 , sales.naantali@tatasteeleurope.com
Reg. No. 2674812-1



Lahetyslista

Document Number 80745267
Delivery Date 11.07.2022
DIv/ISO Item  Material Customer Ordered Delivered Delivery
Description Material No Quantity Quantity Weight
10.00X1500.00X3000.00 S355
PICKLED
72085390
Additional Information
Protection Protection oiled Surface finish PICKLED
HU Batch / Material ID BIN PCS Qty
1001419564 0001802419 / 613808 2.473,00 KG
1001419565 0001802421 / 613808 2.473,00 KG
30/30 13001618/ 4011200 5.086,00KG 5.086,00KG 5.086,00KG
Hot Rolled Pickled
12.00X1500.00X3000.00 S355
PICKLED
72085390
Additional Information
Protection Protection oiled Surface finish PICKLED
HU Batch / Material ID BIN PCS Qty
1001419566 0001777259 / 613002 6 2.543,00 KG
1001419567 0001777267 / 611718 6 2.543,00 KG
40/ 50 13011744/ 4511600 2.500,00KG 2.261,00KG 2.261,00KG
Hot Rolled Dry
16.00X1500.00X3000.00 S355
NO TREATMENT
72085390
Additional Information
Protection No protection Surface finish NO TREATMENT
HU Batch / Material ID BIN PCS Qty
1001419560 0001679059 / 1532541 H25 4 2.261,00 KG

Materiaalin toimitus tehtaalta saapuvasta eristé. limoitettu toimitusaika on viitteellinen ja voi muuttua

vahvistetusta.

Naantali Steel Service Centre Oy Sivu 2/3
Rautakatu 5, 21110, Naantali , Finland
T: +358 (0)10 28 76 900 , sales.naantali@tatasteeleurope.com
Reg. No. 2674812-1



Lihetyslista

Document Number 80745267
Delivery Date 11.07.2022
DIV/SO ltem  Material Customer Ordered Delivered Delivery
Description Material No Quantity Quantity Weight
50/ 60 13022242/ 4112500 3.633,00KG  3.533,00KG  3.533,00KG

Hot Rolled Dry
25.00X1500.00X3000.00 S355
NO TREATMENT

72085390

Additional Information

Protection No protection Surface finish
HU Batch / Material ID BIN
1001419561 0001802341 / 1666550

Naantali Steel Service Centre Oy
Rautakatu 5, 21110, Naantali , Finland
T: +358 (0)10 28 76 900 , sales.naantali@tatasteeleurope.com
Reg. No. 2674812-1

NO TREATMENT

PCS Qty

3.533,00 KG

Sivu 373



AC1
Tata Steel IJmuiden BV

Wenckebachstraat 1

1351 JZ Velsen Noord

Postbus 10000

1970 CA IJmuiden The Netharlands
Talephone: 0251-492110

Company Trade Register 34040331
E-muail:
info.testing@tatasteeleurope, com

A03 Doc nr.
2022029648 00
A02

Inspection certificate 3.1, EN10204,

ADT, AODS Relacence

5500001401 NAANTALI
11014190

A08 Order nr.
57737 A

5500001080/00010

TATA STEEL

B01,B02,803,B04,81%

Hot rolled picklad, Coll, S35SHC, YMNPRESS WG 5:01-2010,
1.00 G/M2/8ide oiled,

A06 Customar/Consignes

SERVICE CENTRE NMASTRICHT B.V.
bV, FR1JEN
POSTBUS 10.000

1970 CA 1JMUIIDEM
NOORDHOLLAND

cT0

STEEL MAKING PROCESS: BO

Mill adges.
Impact tast,

: Pact galvanleing, Cutting into sheat.
nce EN 10081 @ 2010 (B) (Vidth tolarance 420/-0 wm) Dev.Tol
tolarance +0.18/-0.19 m) .

(thicknass

B09%,B10,811 Dimensiona

1500 mm X 6.00 mm

PRODUCE AND TEST ACCONDING TO BN 10149-2
Country of Malt and Pour : Natharlands

Bl3 Tatal Maas KG
48640

BO& Total NR
2

All Dispatoh Nate AlO0 Traneport

37587 CONFIANT
Buigproef/Bend teat/Biegeversuch/Test de flexion ; 'goed/good/gut/econcluant’ cs0
PROD-IDENT: 613461 MASS KG: 24260 NR: 1 CAST NR: 22203 BO7,B08,B13
TENSILE TEST c10-29
col co1/co2 clo co3 cii c12 c13 cls
Tamp (‘c) Rel (e} Ra (wps) A ) Rat/Ra (0
Bottom Surface N
Middle |Longitudinal Prismatical +20 404 47¢ 31.0 as
INMPACT TEST AND OTHER TESTS . C40,€60,C65
co1 €01/c02 clo co3 BO3 ca1 C40,060,C65 |cCa4q c42 c2 c4z ce3
Temp °C mm ind, ind. ind. nmoan
Bottom Surface
- - 114
Middle [Longitudinal Priomatical 20 ] 5.0 1so-v J 117 117 108
PROD-IDENT: 613415 MASS KG: 24380 NR: 1 CAST NR: 22203 B07,B08,B13
TENSILE TEST €10-29
co1 €01/c02 cl10 coa c11 c1z €13 c16
Temp (*c) Rett (vra) Ra (s} A (v Ret/Ra (%)
Botton Burfase | i omacical] 420 399 an 1.0 84
Middle [Longitudinall
IMPACT TEST AND OTHER TESTS C40,c60,C65
co1 co1/c02 c1o co3 BOS ca1 ©40,C60,C65 |cad ce2 c42 [-TH ced
Temp °C [ ind, ind. ind. mean
Bottom Surface
- . 150~V J 99 108 107 108
Middle [Longitudinal Prismaticall 20 o 5.0 $0
CHEMICAL COMPOSITION in &
B07 CAST NR, cn ¢ €12 o €13 p g C15 g3 C16 2y R C78 oy [SIRR*T CBO Mo C8l wp
22203 0.065 1,008 0.015 0.005 0.008 0.033 0.008 0.019 0.015 0.002 0.022
CAST MR. cB2 €83 y c8d g €85 g cB6 g C87 AL 70 |88 C-aql
22203 0.003 ,0033 .0000 0.001 0.002 0.031 ,239

C-eql: C + Mn/6 + (Cr + Mo + V)}/5 + (Ni + Cu)/15

Wa heraby confirm that we comply to the terms of our order acknowledgement and any agread concessions,

Tata Steel IJmuiden BV

Jeffrey Flamming
General Manager

IJmuiden, 23 March 2022

| Page 1'0f 1~

E""q.;'@ Purchase Order-

E Purchase Order:
1

- ~ 4500055892 Ak 4500055892
e - : teh:
- N7 i Vendor Batch: [, 1 Vendor Ba
Tty ¥ 613415 ] & 613415
130016160001760017 130016160001760019

z01,202




A06 Cuptomsr/Consignae

RERVICE CENTRE MARETAICHT B.V.
B.U. FRIJRM
POSTRUS 10.000

Inpact tast.
Huitable for: Parc galvanising, Cutting into sheet.

Tolsrance 10051

1970 CA IJMUIDEN
NOORDHOLLAND

Aot rolled pickled, Coil, 385MC, YWPRESS WG 8:01-2010.
1.00 G/M2/8ida oiled.

3010 {E) (Wdth tolarance +20/-0 wm) Dev.Tol. (Thichness

tolarance +0,18/=0.10 mm} .
PROCUCE AND TENT ACCORDING TO KN 10149-2
Country of Malt and Pour | Natherlunds

AGL AD3 Doc nr.
Tata Steel IJmuiden BV 2022037419 00 AO4
Wenckebachstraat 1 Aoz
1951 Jz Velsen Noord Inspection certificate 3.1, EN10204.
Poatbus 10000
1970 CA IJmuiden The Netherlands | MO7+ A09 Reference A08 Ordar nr. TATA STEEL
Telephone: 0251-492110 5500001401 MAANTALI 57737 A
11014190
Company Trade Register 34040331
E-mail: 5500001080/00010
info,testing@tatasteel pe,com
801,802,803, 804,B15 c70

STEEL MAKING PROCESS: BO

B0%,B10,811 Dimansions
1500 om X 8.00 mm

B13 Total Mass KG
32280

BOB Total NR.
1

All Dispateh Note Al0 Transport

43345 RALLEY
Buigproef/Bend test/Biegeversuch/Test de flexion : 'goed/good/gut/concluant’ cso
PROD-IDENT: 613807 MASS KG: 32280 NR: 1 CRST NR: Z358BS B07,B08,B13
TENSILE TEET Cc10-29
co1 c01/co2 clo co3 c11 1z c13 c16
Temp (‘c) Ran () Ra o) AW Ras/Ra (8}
Bottom Surface :
Middle [Longitudinal Prismatical +20 421 501 29.5 84
IMPACT TEST AND OTHER TESTS ¢40,C60,C63
<ol co1/co2 Cc10 €03 BOS cé1 C40,C60,C65 |Ca4 c42 ce2 cé2 ca3
Temp °C o ind. ind. ind. mean
oo ,Msc“,',f'ﬂ‘i:_, Prismatical]  -20 ° 5.0 1s0-v 7 105 9 98 100
CHEMICAL COMPOSITION in &
B07 cAST MR, il @ €712 Mp €13 p cH g €15 gy c16 A € cu €7 cp C79 pg C80 c81 Ny
23585 0.070 1.002 0.018 0.004 0.015 0.034 0.020 0.030 0,032 0.007 0.025
CAST NR. coz ¢ c83 ced p cas iy €8s gn €87 A1 20 |S98 C-aql
23585 0.003 .0039 .0000 0.001 0.006 0.032 .249
C-aql: C + Mn/6 + (Cz + Mo + V) /5 + (Ni + Cu)/15
We hereby confirm that we comply to tha terms of our order acknowledgement and any agread concessions.
] = .
Purchase Order: [5]:}";[w] Purchase Order:
Tata Steel IJmuiden BV 4500061051 F‘}'l L 4500061051
. O ' :
Vendor Batch: % ! Vendor 2:—1;08%7
Jeffrey Flemming '}‘#M N7 613807. l:' Ty .
General Manager
161
Iomuiden, 12 April 2022 130016160001802388 130016160001802389

201,202




LU

A03 Doc nr.
Tata Steel IJmuiden BV 2022037420 00 aos
Wenckebachstraat 1 Aoz
1951 JZ Velsen Noord Inspecation certificate 3.1, EN10204.
Postbus 10000
1970 CA IJmuiden The Netherlands | A07. A09 Reference AQ8 Ordar nr. TATA STEEL
Telephone: 0251-492110 5500001424 NAANTALY 57898 A

11014191

Company Trade Ragister 34040331 4500035592/00010
E-mail:
info, testing@tatasteeleuropa.com | po1,p02,B03,B04,B15 c70

A0

6 Customer/Consignae

SERVICE CENTRE MAASTRICHT B.V.
B.U. FEIJEN

POSTBUS 10.000

1970 CA IJWUIDEN
NOORDHOLLANT

Tolsrance EN 10051
tolszance 40.19/~0.19 mm) .
PROCOCE AND TEST

Aot rolled pickled, Coil, §ISSMC, YMPRESE WG B:01-2010.
1.00 G/M2/51de oiled

ML11 edges

Impact teast

Sultable for; Part galvanising, Cutting into sheat.

: 2010 (E) (Width tolstance +20/-0 mm) Dev,Tol.

ACCONDING TO EW 10149-2

Country of Nelt and Pour : Netharlands

STEEL MAKING PROCESS: BO

B809,B10,B11 Dimensions

{Thickness 1500 mm X 10,00 mm
B13 Total Mass KG BO® Total NR.
62720 2

All Dispatch Note AlG Transport

43345 RALLEY
Buigproef/Bend test/Biegeversuch/Teust de flexicon : 'goed/good/gut/concluant’ <50
PROD-IDENT: 613808 MASS KG: 31840 NR: 1 CAST NR: 23809 B07,B08,B13
TENSILE TEST clo-29%
co1 €01/C02 c1o co3 c1 c12 c13 <16
Temp (¢ Ran _o@a) Ra (oa) LT Rat/Ra (v}
Bottom Surface
Middle |Longitudinall Prismatical| +20 385 480 30.0 [-1]
IMPACT TEST AND OTHER TESTS €40,C60,C65
co1 co1/c02 c10 co3 nos cd1 C40,C60,C65 |cad ca2 c42 ca2 c43
Temp °C mm ind. ind. ind. moan
Bottom Surface
Middle [Longitudinal Prismatical 20 o 7.5 1s80-v J 193 196 186 192
PROD-IDENT: 613769 MASS KG: 30880 NR: 1 CAST NR: Z1569 807,808,813
TENSILE TEST C10-29
co1 co1/c02 €10 co3 o c12 c13 c16
Temp (*c) Rpo,2 pre) Ra (s} A Rpo.2/Ra (8)
Bottom Surface
Middle [Longitudinal Prigmaticall +20 395 497 29.0 79
IMPACT TEST AND OTHER TEBTS €40,C60,C65
co1 c01/c02 c10 co3 BO3 c41 C40,C60,C65 | Cd4 ca2 c42 ce2 c43
Temp °C o ind. ind. ind, mean
Bottom Surface vt mrmm i d emd - ~ 200
Middle |Longitudinat >i3matical 20 ° 7.5 150~V J 207 203 189

CHEMICAL COMPOSITION in &

B07 GAST WR. [SERY €712 pn €73 p cn g c15 gji €76 a1 €77 cu C18 o €719 Ne €80 Mo o1y
Z3609 0.072 0.995 0.012 0.007 0.007 0.033 0.007 0.013 0.018 0.002 0.021
21569 0.070 1.008 0.017 0.004 0.011 0.037 0.013 0.023 0.019 0.004 0.025

CAST NR. ce2 c83 y cBd g €8s py o6 g 87 a1 zo [C99 c-eql
23809 9.002 .0037 .0000 0.001 0.001 0.032 .243
Z1569 0.003 .0034 .0000 0.001 0.004 0.036 .246

C-eql: C + Mn/6 + (Cz + Mo + V)/5 + (Ni + Cu)/15

We hereby confirm that we comply to the terms of our order acknowladgement and any agreed concaessions.

Tata Steel IJmuiden BV

Jeffray Flemming
General Manager

IJmuiden, 12 April 2022

3%%7 Jﬂumi}

- 4500060469
G Vendor Batch:
w55 613808
130016170001802419

E Purchase Order:

E Purchase Order:
" 4500060469

: 613808

130016170001802420

Z01,202




AOL A03 Doc nr.

Tata Steel IJmuiden BV 2022018739 00

AOd

Wenckebachstraat 1 roz

1951 JZ Velsen Noord

Inspection certificata 3.1, EN10204.

Postbua 10000

1870 CA IJwuiden The Netharlands | "07+ A09 Reference

Talephone: 0251-492110 4500054126 NAANTALI
11014192

Company Trade Register 34040331

Bemail: 00010

info,.testing@tatasteeleurope, com

AOB Oxder nr.
59079 A

TATA STEEL

B01,802,R03,B04,B13

1.00 G/W2/3ide oiled.

Mi11 edges.
AQ6 Customet/Coneignee Inpact test.
SERVICE CENTRE MAASTRICHT B.V.
B.U. FEITEN

POgTRUS 10.000

Tolerance RN 10051 :
toleranca +0.21/-0.21 wm},

Countzry of Pour :
1970 CA IJMUIDRN untzy of Nelt and Pour

NOORDHOLLAND

FROOUCE ARD TRST ACCORDING TO EN 10149-2
Netherlands

Hot rolled plckled, Coll, S355MC, YMPRESS WG 8:01-2010.

Suitable for: Part galvanislng, Cutting into shest.
2010 (B) (Width tolarance +20/<0 em) Dav.Tol

c10
STEEL MAKING PROCESS: BO

B09,810,E11 Dimgnsions

{Thickneas 1500 mm X 12 mm
B13 Total Maes K& HOB Total MR
31560 1

All Dispatch Note Al0 Transport

29008 PROVOCATIO
Buigproef/Bend test/Biageversuch/Test de flexion : 'goed/good/gut/concluant' c30
PROD-IDENT: 613002 MASS KG: 31560 NR: 1 CAST NR: W8405 B07,B08,B13
TENSILE TEST c10~-29
co1 €01/¢02 c1o co3 ci1 c12 c13 cié
Temp (°c) Ran ) Ra poa) A (v Ren/Ra (s}
Bottom Surface
Middle I.anq.ltud.j.u.l..’ﬂ"m""'cn +20 395 488 30.0 81
IMPACT TEST AND OTHER TESTS C€49,C60,C68
co1 €01/C02 C10 co3 BOS c41 €40,c60,065 |C44 cd2 c42 c42 c43
Temp °C mm ind. ind. ind. maan
Bottom Surface
Middle Long-ttudinnl.."“"nml 20 [} 10.0 Iso-v g 290 228 283 267
CHEMICAl, COMPOSITICN in %
B07 CaAQT NR. [ €12 wp c13 p c4 g €13 gy c16 5 77 cu €1 ¢or c19 ca0 Mo col
wWe40S 0.07s 1.000 0.015 0.004 0.009 0.032 0.022 0.029 0.020 0.003 0.025
CAST NR. ce2 y cey y cad g c85 my ce6 gn CB7T Al go [C88 C-eql
WN8405 0.002 .0030 .0000 0.001 0.004 0.030 .251

C-eql: C + Mn/6 + (Cr + Mo + V)/5 + (Ni + Cu)/15

[=] (£ [m] Purchase Order:

[®] 'hE Purchase Order

E}UE Purchase Crder:

i 4500058662 smiFaay 4500058662 m¥ L 4500058662
Ly ﬁa Vendor Batch: Ly, wEawed Vendor Batch: P ,!:_r' A Vendor Batch:
a5 =0 613002 [=] S 613002 Eln"gﬁ 613002
130016180001777256 130016180001777264 130016180001777266

Purchase Order:

B

3 4500058662
MR Vendor Bateh:
[w] 613002
130016180001777262

4t M@l Purchase Order:
m__rﬁl; 4500058662
- ' Vendor Batch:

%:‘%ﬁ 613002

130016180001777259

We hereby confirm that we comply to the terms of our order acknowledgesent and any agreed concesaions.

Tata Steel IJmuiden BV

Joffrey Flemming
General Manager

'3% JA«.-.._')/

IJmuiden, 21 Februazy 2022

[ Page 1 0F 1 |

201,202




AOL AQ3 Do¢ nr, |
Tata Steel IJmuiden BV 2021136819 00 A0
Wenckebachstraat 1 Aoz
1951 JZ Velsan Noord Inspeotion certificate 3.1, EN10204.
Postbua 10000
1970 CA IJmuiden The Netherlands | 07+ A09 Rafereace 0B Ordar nr. TATA STEEL
Telephone: 0251-492110 4500043915 NAANTALI 53891 A
11000865

Company Trade Register 34040331
E-mail: 00010
info.tasting@tatasteelaurope.com

801,802,803,804,B15 c1o

Bot rolled picklad, Coll, A33AMC, YNPRESS WG 8:01-7010.
1.00 G/N2/8ida oiled.

A06 Customar/Conaignea

SERVICE CENTRE MAASTRICHT B.V.
B.U. FEIJEN

Mill edges.

Impact tast.

Suitabls for: Pact galvaaising, Cutting Lnto shoet,

Tolaranca EN 10051 ; 3010 () (Width tolerance +20/-0 mm) Dev.Tol, (Thicknees
tolaranca 40.21/-0.21 mm}.

STEEL MAKING PROCESS: BO

809,810,811 Dimensions
1500 mm X 12 mm

POSTROS 10.000 NI TEST ACCORDING TO EW 10149-2
Country of Welt and Pour : Hethariands B1) Total Masm KG BOB Total WR.
1970 CA IJHUIDEN
NOORDHOLLAND 30980 1
All Dispatch Nota Al0 Transpart
10978 RIK
Buigproef/Bend test/Biegeversuch/Test de flexion : 'goed/good/gut/concluant' cso
PROD~IDENT: 611718 MASS KG: 309680 NR; 1 CAST NR: w5318 B07,B08,B13
TENSILE TEST c10-2%
col €o1/c02 c1o co3 c11 c12 c13 c16
Tamp (°c) Rpo.2 niva) Ra (wva) A w Rpo.2/Ra (8)
Bottam Surface
Middle [Longitudinal Prismatical +20 g 485 30.0 80
IMPACT TEST AND OTHER TESTS €40,C60,C65
co1 co1/co2 c10 co3 BOS cél €40,C60,C65 |Cé4 caz caz cez c43
Temp °C mn ind. ind. ind. mosn
Bottom Surface
Middle mngitudlnnllpﬂ'.“.ﬂ'ul -20 ] 10.12 Is0-vV J 263 272 276 270
CHEMICAL COMPOSITION in &
807 CAST NR. ¢ STV c13 p cit g c15 g4 c76 p3 €17 cu €1 op C19 N €80 o Col
w5318 0.067 0.970 0.010 0.007 0.004 0.030 0.012 0.019 0.027 0.004 0.022
CAST KR. cez y €83 y €84 g CBS my c8s gp €07 A1 20 (€88 C-eq1
W5318 0.001 .0032 . 0000 0,001 0,005 0.029 .236
C-eql: C + Nn/6 + (Cr + Mo + V)/S + (Ni + Cu)/15
We hereby confirm that we comply to the texms of our order acknowledgement and any agreed concessions,
Tata Steel IJmuiden BV E;‘:" E Purchase Order:
4500058662
3 3
Jeffrey Flemming % Fhorans + Vendor Batch:;
General Manager )’ 61 1 ?1 8
IJouiden, 14 December 2021
130016180001777267
[ Page 1 of 1 201,202




AOL A03 Doc nr,

Tata Steel IJmuiden BV 2021133877 OO AO4
Wenckebachotraat 1 Aoz
1951 JZ Velsen Noord Inspection casztificate 3.1, EN10204.
Postbus 10000
1970 CA fJmuiden The Natherlands | A07+ A09 Raference A00 ordar nx. TATA STEEL
Telephone: 0251-492110 4500047245 NAANTALI 56631 &
11004832

Company Trade Ragister 34040331
E-mail; 00050
info.teating@tatasteeleurope.con

B01,B02,B03,B04, 815 €70
xhzz‘:::ldry. €oil, BISSMC, YMIRESS WG §:01-2010. STEEL MAKING PROCESS: BO
% t test.
A06 Customar/Consignee st for: Pact galvantaing, Cutting into shest. 809,B10,B11 Dimensions
Tolerance EN 100:1 1 2030 (K] [Width kol z0/- Dav.Tol, (Thickne
STAVICE COMTRE MAASTRICHT B.V. tolerance +0.24/-0.4 t). fotaranc 43070 wm) Dev.Tol. (Thickuess 1500 mm X 16 wm
9691.'303 10.000 PRODUCE AMD TEST ACCORDING 70 KN 10149-2
- Country of Malt and Pour ; Matherlands Bl) Total Mass XG 808 Total MR
10N
1970 % T 29300 1
All Dispatch Note AlD Transport
89060 AALLEY
Buigproef/Bend test/Biegeversuch/Test de flexion : 'goed/good/gut/concluant' c30
PROD-IDENT: 1532541 MASE KG: 29300 NR: 1 CAST WR: W7869 807,806,813
TENSILE TEST c10-29
coL co1/co2 c1o co3 c11 c12 a3 c16
Temp t'c) | Rpd.3 noa) Ra (ow) A Rpo.2/Ra 1%
Bottom Surface "
Middle [Longitudinal[Ptismaticall  +20 339 521 27.8 75
IMPACT TEST AND OTHER TESTS C40,C60,C65
co1 co1/c02 €10 co3 BOS ca1 €40,C60,C65 |CA4 ca2 cs2 cd2 c43
Tamp °C mm ind. ind, ind. maan
Bottam Surface
Middle |tongitudinal Prismatiocal -20 °© 10.0 180-V J 247 178 264 236
CHEMICAL COMPOSITION in &
B0 CAST NR. T ¢ €72 My c13 p g cI15 g4 €16 a1 €17 cu C18 or C”19 N3 C80 Mo caL yh
w7869 0.059 1.312 0.015 0.007 0.012 0.029 0.008 ¢.019 0.020 0.002 0.035
CAST NR. ce2 y c83 y cad g CB. g CBE gp <87 a1 20 (€90 c-eql
w7869 0.004 .0041 .0000 0.001 0.002 0.027 .285

C-eql: C + Mn/6 + {Cx + Mo + V}/5 + (N& + Cu)/15

E] ' E Purchase Order: E E Purchase Order: m"" E Purchase Order:
‘ﬁ'ri"‘f' 4500055295 : 4500055295 In 4500055295
'-"_""E_ = Vendor Batch: - ¥ Vendor Batch: Miso7att Vendor Batch:

b3 ) 1532541 [®] 1632541 e 1532541

130117440001679055 130117440001679059 130117440001679057

#‘E Purchase Order: Es; [w] Purchase Order:

| "l. 4500055295 r‘f"‘ 4500055295
o Vendor Batch; - ‘-:_' + Vendor Batch:
E-]g. Fodn 1532541 [E] 15632541
130117440001679058 130117440001679056

We heraby confirm that we comply to the terms of our order acknowledgement and any agreed concessions.
Tata Steel IJmuiden BV

Jeffrey Flemming % Flonnanns

General Manager )/

IJmiden, $ December 2021

[Page 106 1] 201,202
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